
Appendix A – Specification                                                                                                 Page 1 of 234 pages 

 

   

 

 

Rå Biopark 

Specification 

 
 

 

 

 

 

 

 

 

 

Rå Biopark AS 
 

Prepared by:  Simon Ford  

Version   40  

Date   19th December 2023 

As published for tender prequalification phase ITT 1 / public domain



 

 

Summary 
Avfallsservice AS and Remiks Miljøpark AS are two waste management companies in the 

“Troms and Finnmark” region of Northern Norway. They jointly own a waste management 

operation called Origo Skibotn AS located in Skibotn, Storfjord municipality. Origo Skibotn 

AS operates a landfill as well as a composting plant which treats wet organic waste.  
[...]
fuel (energetic valorisation). 

8.2.3 Potential torrefaction project 
The Rå Biopark team is also working on another waste to value project in the region. In this 

project it is the intention to construct a torrefaction plant at a different site in the region (not 

at the Skibotn Site). Torrefaction is a technology which is quite similar to the pyrolysis 

technology described in this section. We assume that the torrefaction project will proceed. 

The SFD produced from Line 2 in Lot A is also planned as a suitable feedstock for this plant, 

as well as potentially other woody, relatively dense fractions which are currently delivered to 

the plant and which are listed in section 4.4. 

A decision on whether or not the torrefaction project will be built is expected by 01.12.2024 

at the latest. 

To summarise, it is the intention that the destination for the SFD produced in Lot A is as 

follows: 

Line 1 SFD  →   Technology in Lot C as described in this chapter 

Line 2 SFD  →   Torrefaction project 

8.3 Sub-Lots 

8.3.1 Buffer storage (possibly) 
The Supplier must offer equipment for buffer storage and feeding the input. The Supplier 

must take into account that the mechanical separation technology could potentially only 

operate during Manned Operating Hours. 

8.3.2 (If required) mechanical separation (Solid/liquid separation) technology  
One of the final steps within Lot A will almost certainly be one or more units for mechanical 

separation. Lot C will effectively receive SFD as a Product from the Lot A mechanical 

separation and will further treat or dry as required within Lot C. 

An additional mechanical separation unit is only required as far as the Supplier for Lot C 

deems this to be necessary and above and beyond the unit already supplied in Lot D. 

Mechanical separation could be done using technologies including (but not limited to): 

- Slow rotating modular unit 

- Decanter centrifuge, with or without use of (bio-degradable) flocculants 

- Press screw separator 

- Filter press 

- Hydrocyclone. 



Appendix A – Specification                                                                                                 Page 81 of 234 pages 

 

8.3.3 (If required) dryer 
The dry matter content of the input for Lot C will between 20% and 35%. For dry pyrolysis 

units this will mean that the dry matter must be raised to a suitable level before pyrolysis. In 

that case the Supplier must integrate a dryer into the Lot offered to ensure a sufficiently high 

dry matter content. 

8.3.4 Conveyors belts, feeding screws  
With the aim of avoiding unnecessary labour and use of mobile machinery/diesel, transport 

of materials within the Plant must be as automated as possible while reducing any significant 

pollution from odour or dust by using enclosures and using the Odour Management and 

Treatment System. 

There are 2 potential technologies which may be offered within Lot C namely: 

1. Hydrothermal carbonisation/wet pyrolysis 

2. Gasification/dry pyrolysis (potentially including integrated dryer) 

These technologies are described separately in the following sub-sections as separate 

approaches. 

8.3.5 Approach 1: Hydrothermal carbonisation 
If gasification/wet pyrolysis is proposed the technology must include  

- an integrated unit for removing plastic Contaminants 

- technology for ensuring the correct dry matter content in the feed 

- technology for mechanically dewatering the hydrochar  

- technology to ensure that emissions to air are or can easily be reduced to an absolute 

minimum and in compliance with air emissions limits. 

(Thermal dewatering/drying of hydrochar, if required/possible, will be included in Lot F). 

8.3.6 Approach 2: Gasification/pyrolysis 
If gasification/dry pyrolysis is proposed the technology must include  

- an integrated unit for drying the input material such that the desired dry matter content 

as well as other parameters are achieved in order to ensure the success of the actual 

gasification/pyrolysis step. 

- exhaust gas treatment so as to ensure compliance with local air pollution directives. 

- a unit such as a scrubber to capture at least 90% of the ammonia which would otherwise 

have been released without the (e.g.) scrubber whereas emissions must be compliant 

with air emissions limits. 

If one Supplier has suitable technology (with references) for both approaches 1 and 2, the 

Supplier may make one Commercial Offer for each approach.  



Appendix A – Specification                                                                                                 Page 82 of 234 pages 

 

8.3.7 Excluded items 
The following items are excluded items here but may be included in Lot F “Fertiliser Factory” 

(refer to section 11). 

8.3.7.1 Technology for making pellets or granules 

8.3.7.2 Technology for bagging technology pelletised/granulated Products 

8.3.7.3 Product buffer storage silos. 

8.3.7.4 Potentially thermal dewatering:  
If various combined Products after mixing and/or before/after pelletisation/granulation still 

require significant drying before the final Product is produced, then the dryer required 

(including acid/alkali air scrubbers) would be part of Lot F “Fertiliser Factory” (section 11). 

If a Hydrothermal Carbonisation step produces a Product with a dry solids content lower than 

70%, then the dryer required (including acid/alkali air scrubbers) would be part of Lot F 

“Fertiliser Factory” (section 11). 

8.4 Inputs required 
1. SFD from mechanical separation in Lot A 

2. Heat 

3. Electricity 

4. Acid/alkali for acid/alkali air scrubbers. 

5. If the calorific value of the biogas Digestate is too low to support gasification/dry 

pyrolysis, up to 800 tons of Category A waste wood (chipped/ prepared as per Supplier’s 

specification) may be used to raise the calorific value and support the pyrolysis process. 

8.5 Outputs produced 
1. Ammonia salts from scrubbers  

2. Biochar at max. 40 ° Celsius with a dry matter content of maximum 70% OR 

3. Dewatered hydrochar at max. 40 ° Celsius with a dry matter content of maximum 70%.  



Appendix A – Specification                                                                                                 Page 83 of 234 pages 

 

9 Lot D: valorisation of liquid AD by-products/ 

treatment of effluent 

(for information only) 

9.1 Lot purpose 
Lot A is assumed to be a wet AD process. Possibly significant quantities of Infiltration Water 

or Fresh Water will be added to reduce nitrogen and possibly to operate a decanter. We 

assume that there will therefore be a large quantity of Digestate with a low dry solids content. 

Any mechanical separation process will produce LFD, also in significant quantities.  

Applying Digestate to agricultural land would be prohibitively expensive since to find 

sufficient agricultural land would mean transporting Digestate many hundreds of kilometres. 

We are currently NOT planning to spread Digestate, SFD or LFD to land in any significant 

quantities anywhere near the plant. 

It should be noted that the composting plant which has been operated at the Site since 1999 

as well as the landfill also operated at the Site produce a significant amount of leachate which 

contains a high organic loading. This effluent is currently treated in a series of aerobic ponds 

and the treated effluent from the ponds is introduced into the nearby river under the current 

permit.  

We intend to implement water infiltration. Excess water can be released into the environment 

safely using water infiltration, meaning that a very high degree of effluent treatment is 

required. The water infiltration is excluded from the scope of this project. 

It is important to note that we expect the nitrogen and therefore ammonia concentration in 

the anaerobic digestion (Lot A) to be very high, certainly higher than the commonly 

recommended safe levels for Fermenter operation. One approach to reduce the impact of 

high nitrogen is to use water for dilution. If this is the approach that the Lot A Supplier 

suggests, we would like to achieve this using recirculation of Infiltration Water produced in 

Lot D rather than by using additional Fresh Water from whatever source. The aim is to build 

a Plant which is as circular, self-contained, and sustainable as possible in this regard. 

We intend to derive as much commercial value as possible from the nutrients present in the 

Digestate and we intend to maximise the sustainable use of resources and nutrient recycling 

with this approach. 

As a result of new legislation within the EU there is an increased focus in 

recovering/retrieving/recycling from waste materials. 

It may be possible to also manufacture dried product with a high phosphate content (such 

as struvite, vivianite, calcium phosphate) from either Digestate and/or LFD and/or SFD 

and/or Nutrient Liqour. If Suppliers have a technology solution which is commercially feasible 

this may be of interest. This is however not an obligation. 

 

 



Appendix A – Specification                                                                                                 Page 84 of 234 pages 

 

In this context reference is made to two recent market overviews for potential technologies 

which specifically remove phosphorus: 

- A Review of Phosphorus Removal Technologies and Their Applicability to Small-Scale 

Domestic Wastewater Treatment Systems 

- ESPP – DPP – NNP nutrient recovery technology catalogue 

9.2 Technologies 
After an initial market investigation and on having examined other biogas Plants in Norway 

and in Europe, we believe there are several technology approaches which can either 

individually or in combination achieve the stated objectives.  

This list is by no means exhaustive and is not a positive list. It includes but is not limited to: 

- Mechanical Vapour Recompression (MVR) to produce 

o Nutrient Liquor  

o water/condensate 

o ammonium sulphate or ammonium nitrate solution  

o ammonia water 

- Reverse osmosis 

- Ammonia stripping to produce 

o ammonium sulphate or ammonium nitrate solution  

o ammonia water 

- Phosphorus removal 

o Using struvite precipitation 

o Using vivianite precipitation with magnetic removal 

o Using CSH (calcium Silicate Hydrate) to make calcium phosphate 

- Microfiltration 

- Ultrafiltration 

- Nanofiltration 

- Crystallisation 

- Forward osmosis 

- BOD aerobic scrubber 

- Electro deionisation. 

- Aerobic treatment 

- Annamox treatment 

- Membrane bioreactor (MBR) 

- Dissolved Air Flotation (DAF) 

  

https://www.frontiersin.org/articles/10.3389/fenvs.2018.00008/full
https://www.frontiersin.org/articles/10.3389/fenvs.2018.00008/full
https://www.phosphorusplatform.eu/images/download/ESPP-NNP-DPP_nutrient-recovery_tech_catalogue.pdf


Appendix A – Specification                                                                                                 Page 85 of 234 pages 

 

9.3 Capacity and digestate composition  
Based on the Client’s current Projected Estimates the Plant must be able to receive Liquid 

Fraction Digestate as follows: 

Parameter Line 1 and Line 2 

LFD input m3 p.a. (§) 141.000 

LFD input m3 p.h. from Lot A (§) 
16,42 on average assuming 98% availability 
Mechanical Separation in Lot A 
 
 

NH3-NH4
+-N tons/year (§) 285 

P2O5 tons/year (§) 7,3 

Average Dry solids concentration (§) 0,57% 

Variation in Dry solids concentration (§) 

(§) 
 

Min. 0,47%  - Max. 0,67% 

Average TKN kg/m3 (§)
  2,34 

Average NH3-NH4
+-N kg/m3

 (§) 2,00 

Average P2O5  kg/m3
 (§) 0,05 

Variation in Daily input Min. 370 m3 per day, Max. 410 m3 per day 

Production 
Every day and 24/7 i.e. NOT ONLY during POH 
and NOT ONLY on Workdays 

Temperature Between 55 and 60 degrees Celsius 

Condensate for infiltration m3 p.a. (§) 

(calculated by subtracting quantities 
of all other products namely 1. 
Nutrient Liquor and 2. Ammonia water 
(50%) and 3. Ammonium salt (50%) 
from the LFD quantity above. 

133.640 

Availability Minimum 85% of POH 

Capacity 20 m3 per hour of LFD 

Maximum allowable Outage 72 continuous hours of non-availability 

Table 23: Projected Estimates for design and configuration of Lot D 

These are average values over the course of the year. Values given for concentration will vary. 

9.4 Variability of Digestate flow 
The Lot must be designed to be able to receive a continuous flow of Digestate. The intention 

is that this flow will be as constant as possible (but only in terms of forward flow from Lot A). 

For the purposes of ITT 2, the Supplier must base the Commercial Offer on the Projected 

Estimate that that the forward flow of Digestate may vary as described in Table 23.  

 

 



Appendix A – Specification                                                                                                 Page 86 of 234 pages 

 

9.5 Division of Plant into 2 Lines 

9.5.1 Separate treatment of 2 Lines of digestate up to mechanical separation 
The Lot must treat the digestate forward flows coming from Lot A Line 1 and Lot A Line 2 

separately. Please refer to sections 6.2 for an explanation. 

This has the following consequences for the Supplier. 

The mechanical separation must be designed so that Line 1 Digestate and Line 2 Digestate 

do not come into contact with each other i.e. both Lines enter and leave the mechanical 

separation via separate pipes. 

9.5.2 Combined treatment of 2 Lines of digestate after mechanical separation 
The Sub-Lot for the treatment of the LFD leaving mechanical separation in Lot A must be 

designed for the complete stream of LFD. It is not necessary to separately process LFD from 

Line 1 and Line 2. 

9.6 Regulations 

9.6.1 EU Regulations 
New regulations are now in force or in the process of being adopted within the European 

Union. Our objective is to manufacture fertiliser from the Digestate in line with such EU 

regulations.  

Such regulations include for example (not an exhaustive list) 

EU regulation for fertilisers: EU2021/1165  

which shows the accepted active ingredients. 

2018/848  

which explains all label requirements and  

EU 1069/2009  

which is the new regulation for solid organic fertilisers.  

The Supplier must design their Technology so that the Products produce adhere to such 

regulations. 

9.7 Produce concentrated nitrogen products 
The Client expects that a great deal of the nitrogen in the digestate will be in the form of 

ammonia. The Supplier must design a solution which can produce concentrated ammonia 

products. The solution offered must be flexible enough to offer 2 different kinds of products, 

namely  

1. Ammonia salts and 

2. Ammonia water  

 

 



Appendix A – Specification                                                                                                 Page 87 of 234 pages 

 

9.7.1 Technology for production of ammonium salts. 
The Supplier must offer technology which produces an ammonium fertiliser salt (e.g. 

ammonium sulphate) solution. This is a minimum requirement. The Supplier must make a 

recommendation as to which acid reagent should be used at which concentration. 

The ammonium salt solution Product concentration must be as high as possible while still 

ensuring that the ammonium salt solution can still be pumped into a dryer (Lot E). The 

Supplier must state the dry matter that will be reached as a Guarantee Value. The higher the 

concentration the better. This is potentially connected to wanting to reduce transport costs 

but primarily it is connected with reducing the drying costs that are involved in producing a 

solid dry ammonium salt crystal.  

The ammonium sulphate solution must be produced at a temperature which is as high as 

possible, minimum 70 ° C. 

Technical Question 10 
The Supplier must state whether impurities are expected in the ammonium salt Product. 
If impurities are expected in the ammonium salt Product produced then the Supplier must 